

Fast acting & gentle-to-stomach analgesics for severe headache

MADE IN JAPAN

ロキソニンSプレミアム

Loxonin S Premium

Antipyretic analgesics

Class 1 OTC medicine



Indications

- Relief of headache, menstrual cramps (menstrual pain), toothache, pain after tooth extraction, throat pain, lower back pain, joint pain, neuralgia, muscle pain, stiff neck pain, earache, bruise pain, fracture pain, sprain pain, and traumatic pain
- Relief of fever when feeling chills and being feverish

Dosage and Administration

Age	Amount per dose	Daily dose
Adults (15 years old or older)	2 tablets	Up to twice. When symptoms appear, take the tablets avoiding hungry time if possible. When symptoms reappear, one more dose, totally three times, is available. Have at least four-hour interval between doses.
Under 15 years old		Do not use.

<Precautions related to Dosage and Administration>

(1) Follow the Dosage and Administration strictly.

Ingredients and Quantities

This product is a slightly rose pink film-coated tablet. Two tablets contain the following ingredients.

Ingredient	Quantity
Loxoprofen sodium hydrate	68.1 mg (60 mg as anhydrate)
allylisopropylacetylurea	60 mg
anhydrous caffeine	50mg
magnesium meta-aluminosilicate	100mg

Other ingredients:lactose, cellulose, hydroxypropyl cellulose, CMC-Na, magnesium stearate, hypromellose, titanium oxide, talc, iron sesquioxide, carnauba wax

Precautions

Things to avoid

(If you fail to follow these precautions, your present symptoms may worsen, or side effects may occur more readily.)

1. This product should not be used by the following persons:
 - (1) Persons who have had allergic symptoms with this product or its ingredients.
 - (2) Persons who have developed asthma after taking this product, other antipyretic analgesics or common cold medicines.
 - (3) Children under 15 years
 - (4) Persons who are receiving treatment at medical institutions for the following conditions:
Gastric/duodenal ulcer, liver disease, kidney disease, heart disease
 - (5) Persons who have been indicated by doctor to have a blood abnormality (blood disease) such as a low red blood cell count (anemia), low platelet count (difficulty in stopping bleeding or easy to bleed) or low white blood cell count
 - (6) Pregnant women who are scheduled to give birth within 12 weeks.
2. Do not use any of the following medicines while taking this product:
Other antipyretic analgesics, common cold medicines, sedatives and motion sickness medicines.
3. Do not drive vehicles or operate machines after taking this product.
(Sleepiness or such may occur.)
4. Do not drink alcohol before or after taking this product.
5. Do not use this product continuously for a long term.
(If symptoms such as pain repeatedly occur even after 3 to 5 days of use, discontinue use, and see a doctor.)

Things to consult

1. The following persons should consult a doctor, dentist or pharmacist before use:
 - (1) Persons who are receiving medical treatment from a doctor or dentist.
 - (2) Women who are pregnant or considered to be pregnant.
 - (3) Women who are breastfeeding.
 - (4) Elderly people.
 - (5) Persons who have had allergic symptoms with medicines or such.
 - (6) Persons who have been diagnosed as the following conditions:
Bronchial asthma, ulcerative colitis, Crohn's disease, systemic lupus erythematosus, mixed connective tissue disease
 - (7) Persons who have had the following diseases:
Gastric/duodenal ulcer, liver disease, kidney disease, blood disease